Studies on Some Polycyclic Aromatic
Hydrocarbons (PAHs) in Sewage

Dissertation submitted to Jawaharlal Nehru University
in partial fulfilment of the requirements
for the award of the Degree of
MASTER OF PHILOSOPHY

wls |
| Yoerts (ML) — Tovagndent L frelun Ut sSg 159

LT e (Pratresy]

SES.

K. Lenin Babu &wify Sep: DK Bemivpet

SCHOOL OF ENVIRONMENTAL SCIENCES
SCHOOL O
JAWAHARLAL NEHRU UNIVERSITY ¥ 1NJ
~ NEW DELHI - 110067
1989



JAWAHARLAL HNEHRU UNIVERSITY
NEW DELHI-110067

CERTIFICATE

The research work embociedin this dissertation
entitled "Studies on some Polycyclic Aromatic Hydrocarons
(PAHs) in Sewage' has Teen carried out in the School of
Environmental Sciences, Jawaharlal Nehru University, New
[...]
agents, PAHs are chemical carcinogens found in
atmosphere and water., They occur as a result of
incomplete combustion involving carbon and hydrogen
These PAH's were shown to include compounds of vary
carcinogenic potency. It is believed, that some of
the PAH especially Benzo (a) Pyrene (B(a)p) are
carcinogenic to man. (Falk et al, 1964). Experime
showed that continuous exposure at low concentratio
was more dangerous than a high single dose and that
even the slightest exposure to carcinogenic PAH's
would cause irreversible damage (WHO 1970). Skin a
subcutaneous applicétion of only few micrograms of
the stronger PAH carcinogens produced fatal tumour
in laboratory animals. Polycyclic Aromatic Hydroca
(also known as Polynuclear Aromatic Hydrocarbons)
are fused compounds built on benzene rings. When
a pair of carbon atoms are shared, the aromatic rir
are considered -o be fused. Fusion imparts chemice
properties which are a combination of those of benz
a highly aromatic compound and those of olefine hyc
carbons. The lowest PAH is Napthalene consisting ¢
two fused rings, whereas the ultimate member is Gr:
an allotropic form of elementary carbon. The envia

tally significant PAH range lies between napthalene



- 19 -

coronene (C24, le); Physical and chemical-proper-
ties vary approximately in regular trend with molecular
- weight, whereas aqueous solubility and vapour pressure
decrease logrithmically with increasing molecular
weight (NEFf 1979). Thus PAH differ in their environ-
mental behaviour and interactions with biological
systems. Although PAH are not actually toxic to most
forms of life, several compounds are either known or
suspected carcinogens. The addition of alkyl substitutes
generally enhance the carcinogenic potency of PAH
whereas hydrogeneration and methylation cause decrease
in potency. Based on their physical and chemical

properties, PAH can be grouped into two classes.

1. Aromatics with low molecular weight and 2-3
rings, such as napthalene, phenanthrenes and

anthracene.

2, Aromatics with high molecular weight and
4 to 7 rings (rnaging from chyrsene to
coronene) which are not acutely toxic but

proven carcinogens,

Estimation of man's yearly PAH intake amounts

to 3 to 4 mg with fruits, vegetables and bread to .1 mg



- 20 -

with fats and oils of vegetable origin and to 0.05 mg
with smoked meat or fish and drinking water. The
mean cummulative dose of PAH to a 70 year old human
might be 3 mg from f-od (excluding vegetables) 2 mg
from vegetables and 0.3 to 0.4 mg from drinking water.
Although water is not primary amongst the contribu-
tors of PAH, its control is necessary as it is an
indespensible and irreplaceable food stuff. Man's
drinking water is obtained from different sources,
Therefore, attention must be paid to the surface
waters, that is the waters of rivers and lakes, ground
water as well as waste water and the by products

of waste water purification as sewage sludge which

can be used for soil cultiwvation.

WEDGEHOOD and COOPER (1954) pioneered the
study of carcinogens in water. They qualitatively
detected Benzo (a) pyrene and other polycyclic aromatics
in industrial waste water from a gas work, Studies
by BRNEFF(1983)indicated that natural source and
domestic sewage proved as important a source of P.
of industrial origin. As a result, there is a
able concern regarding PAH measurement and its ul:

control in water,



TH-~294

The World Health Organization (WHO) made a list of PAHs
that generallly occur in water environment and selected six out

of them which are most common viz.

Compound Carcinogenicity

1. FLUORANTHERENE -

2. BENZ (ghi) PERYLENE -

3. BENZ (k) FLUORANTHERENE -

4. INDENO (1,2,3-cd) PYRENE +

5. BENZ (b) FLUORANTHERENE ++ 'Qu-}'.v,‘

6. BENZO (a) PYRENE +++ ’ g
%0,;,»‘

In the above list only three are carcinogenic. The other
two have Been reported to be teratogenic. For the present work,
the following five compounds are chosen. Apart from the three
carcinogens mentioned abouve, the other two have been reported to

be present in sewage and waste waters.

Compound Carcinogenicity
1. BENZO (a) PYRENE +++
2. BENZ ANTHRACENE +
3. BENZ (b) FLUORANTHERENE ++
4. BENZ (ghi) PERYLENE -
5. CHRYSENE ++ ‘
DISS
64771 628 .3
L S47

sk



- 22 -

Out of these five only Benz (ghi) Perylene
is not potent carcinogen. But the studies by P.S.
KHILLARE (1987) sﬁowed that high concentrations of
Benz (ghi) Perylene is found in automobile exhaust
in Delhi. Hence to have better understanding about

its behaviour, this compound was selected.

WASTE WATER TREATMENT :

With population explosion and urbanization,
many communities reached a point where disposal of
sewage into water ways led to wide spread pollution
of that water way. Eventually this leads to the
water quality of adjacent receiving water bodies
declining ﬁo such a state that the sewage has to be
treated in order to preserve or restore the integrity

of waterways or aquifers.

Thus waste water treatment works come to play
a vital role in reducing the impact of effluents in
receiving water bodies. The growing demands for water

will call for considerable expansion in sewage treatment

for two reasons.



- 23 -

Firstly, due to the limitations of the hydro-
logical cycle and the difficulties of indefinite
extension of catachment areas, the water resources
are limited. Hence the only means through which
additional water cén be procured is through processes
which facilitate the purification and reuse of water.
This means that, rivers which have been in the past
treated largely as ope- drains must be increasingly
treated to the point where they can provide the water
to meet the demand. Discharges into such rivers will
have to be cleaned up. So doubling the demand for
water means doubling of the sewage that has to be
treated. This implies very high standards of treatment
so that effluents can be returned to rivers, from

which, subsequently abstraction is practiced.

Sewage treatment works could be defined as a
system that receives comparatively strong sewage and
discharges very weak sewage as effluent. Its function
is to accelerate the processes that occur in the self
purification of rivers and its methods are largely the
intensification of the same processes under artificially
advantageous conditions. The effluent discharged from
sewage works should meet number of conditions (HODGES

et al 1973).



- 24 -

It should not

a. Kill fish or their food

b. Conta-n solids that settle on river bed

C. Contain oil or grease that contaminate‘rivers

d. Raise the BOD of receiving waters more than 4 ppm
e, Interfere with the abstraction of water for reuse
£f. Prevent agricultural use

g. Raise the temperature in the river unduly.

Any of the above conditions may govern the
required standard at a particular works., The main
processes in sewage treatment are intended to rendering
inoccuous the voluminious flow, during which solids are
removed from flow as solids or sludge. Secondary
activity of sewage works is treatment and disposal of

these sludges.

There are two major types of flow in our sewers,
The first is from domestic and commercial premises
and effluents from industries. This is called as foul
sewage. Second one is because the rain water does not
percolate into the ground because of impermeability
of roads and other structures. This also should be

channelled away through sewers. This is called as



storm water and much fluctuations occur in foul

sewage

flow rate but more than half of daily sewage

comes between noon and 20.00 hours.

can be

a)

b)

c)

Three distinct kinds of sewage treatment works

found:

Separate system in which storm water will be
released at any convenient point while foul

sewage will be carried for treatment separately.

Combined system: Here both foul sewage and
storm water will be mixed and carried in same

sewers,

There is partial separate system where some
storm water drains, the test connects with foul
sewage., Uncontaminated storm water does not
require any treatment but its contamination by

foul sewage must be guarded against.

Treatment processes in sewage works involve the

following steps:

a)

Preliminary treatment: As sewage arrives for

treatment, it is first passed through barred grills to



- 26 -

remove large suspended solids while brooms or brushes
at the surface level remove floating matter, grease and

oil. This process is called screening,

b) Sedimentation: In fhe next sfage of treatment
an attempt is made to settle out as much as possible
of the suspended organic solids. Chemicals may be
rarely added to the sewage and it is stirred gently to
make the solid particles stick together and settle
faster to form the primary sludge. The sludge is
about 907 water and is removed fairly quickly lest

it begins to decompose and worsen the quality of the

liquor above it.

c) Biological oxidation: The foregoing processes
have been physical but the next stage of treatment
exploits the purifying activities of micro organisms.
Two distinct types of plants are in common use, perco-
lating filter and aeration tanks. In this process

the liquor flows through tanks in which the level of
dissolved oxygen is maintained at as high a value as
possible either by bubbling in of air through diffusers
or by intense splashing with brushes or blades. The
real work is done by a community of micro organism

living in the activated sludge. The organisms are



- 27 -

bat eria, yeasts, molds and protozoa. Activated
sludge tanks should provide about 10 hours of retention

time.

d) Humus tanks: ' The solids remaining in the liquor
after biological oxidation will settle much more
readily. The settling basins used for this sedimenta-

tion are called humus tanks.

e) . Sludge: The sludge from primary sedimentation
has a water content of about 907% and the sludges from
humus tanks are often 99% water. The object of sludge
treatment is to ensure that the treated sludge is free
from parasites and pathogenic organisms and that is
inoffensive. The sludge is subjected to enzymatic
action of anaerobic bacteria for thirty to sixty days
at about 30°C temperature in closed digetion tanks,
During digetion the sludge settles and liquid left
floating above it is returned to mix with fresh sewage
at the inlet to treatment plant. In the course of
digetion, gas is produced. It consists of 60-75%
methane, 15-30% Co, with some nitrogen oxygen and
hydrogen-sulphide. Moist, digested sludge drains very
readily and the fixed dewatering is done by spreading

the sludge on drying beds. This drying may take no



- 28 -

longer than a week and dried sludge can be used as

fertilizer.

This is the working model of conventional
sewage treatment., Okhla sewage disposal works which
started functioning in 1937 varies from the above

model,

The Okhla sewage disposal works receives the
largest volume of sewage in the capital city. It
" receives 70 mega gallons per day. 1Its catchment area
consists of the following areas: I.S.B.T., Red Fort,
Jama Masjid, Dariya Ganj, Connaught Place, Kotla
Ferozshah, India Gate, Pragati Maidan, Safdarjung Enclave,
Sarojini Nagar, Dhaula Kuan, Hauz Khas, Greater Kailash,
Tughlakabad, Lajpat Nagar, Jawahar Lal Nehru University,
Vasant Vihar, etc. 95% of total raw sewage is of domestic
origin. The pH of raw sewage is 7.4 to 7.6, suspended
particulate load is 300-400 mg/l. Biological oxygen
demand is 200-250 mg/1l chemical oxygen demand is
300-400 mg/l. Raw sewage after screening is directed
to primary sedimentation tanks. Here it is retained for
2 hours and 40-45% of total suspended matter settles down
After this primary treatment, 40 M.G.D. of raw sewage

is released for irrigation purposes only 30 MGD is



- 29 -

given further treatment. This 30 MGD of primary

treated sewage is sent to aerobic with blades. Aeration
is carried for six hours. The suspended particle

load drops to 70-100 mg/1l and 150-160 mg/l respectively.
Then the sewage is sent to humus tanks where it is
retained for 8_hours° After this stage the sewage

will have BOD 20 mg/l, COD 20 mg/l, suspended particulates
less than 50 mg/l and pH 7.5. Then the sewage is

released to the Agra Canal from which subsequent abstrac-

tion occurs for irrigation purposes.

The sludge from primary sedimentation, approximately
0.3 MGD is pumped for anaerobic digestion., The digestion
is carried for 25-30 days, 7 lakh cubic feet of gas
is formed during digestion out of which 60% is methane.
The uppermost layer of liquid is sent to mix with
fresh raw sewage and digested cake is left for sun

drying and finally disposed off as manure cake,

During monsoons or whenever, there is no need
for water for irrigation, the untreated 40 MGD is
directed to Agra canal. No chemicals are used at any

stage of treatment,



- 30 -

'OBJECTIVES OF STUDY:

Municipal waste-water discharges have been
increasingly over the last decade as major source of
polycyclic aromatic hydrocarbons in aquatic environ-
ment., The presence of PAH in waste-water is mainly
because of street runoff, (which incorporates atmos-
pheric dust, road-wear particles and automobile oils
and greases). Domestic waste water is self explanatory
to the presence of PAH in sewage. The carcinogenicity
of some of the PAHs on the one hand and lack of their
data for Delhi area, primarily prompted the undertaking
of this study. The main objectives of the present study
is to assess the presence of five environmentally
important PAHs in the urban sewage of Delhi at various
stages of its treatment, and after its treatment at

Okhla sewage treatment plant.



-~

CHAPTER - II

REVIEW OF LITERATURE

Polycyclic Aromatic Hydrocarbons (PAH) are
homologs of benzene, in which three or more aromatic
rings are joined in different configurations. They
represent a class of man-ﬁade environmental pollutants
which also occur naturally in the environment (AFGHAN
1984 et.al). PAH can ofiginate from natural sources or
mitted in the course of a wide range of anthropogenic
activities., These include automobiles and other petro-
leum burning engines, refuse burning, industrial
processes, domestic heating applicances and tobacco
smoking. PAH compounds are produced by the incomplete
combustion of fossil fuels and other organic materials.
POTT a prominent English surgeon described in 1975 an
occupational disease of chimney sweeps. He correctly
ascribed skin cancer affecting the scrotum and thighs
to the continual exposure of the tissue to soot. Syste-
matic application of coal-tar to the skin of the ears
of rabbits for a year was found to induce initially
papilliomas and then carcinomas that metastusizid
into lymph glands (YAMAGIWA AND ICHIKAWA 1918). This
has been confirmed by other workers using differing
animal species. Coal-tar fractions obtained at different

temperatures had different carcinogenic properties. It




- 32 -

became established that the only tar fractions
distilled at 400-600°C and above are carcinogenic,
distillation at 800-850°C results in the highest yield
of carcinogenic products. It was concluded that
carcinogenic products have high boiling points, are
stable when heated repeatedly, do not contain sulphur
or arsenic neither acid nor alkali. These characteris-
tics placed the neutral, PAHs, with a high boiling
point under suspicion as carcinogenic agents. Painting
the skin of mice with 0.30% solution of dibenz (ghi)
anthracene‘resulted in almost half of the animals
developing, after 6 months, firstly papillomas and
then carcinomas. After persistent and painstaking
work, COOK, HEWITT and HIEGER (1933) succeded is
isolating Benzo (a) pyrene from coal, which induced
cancér in mice in half the time taken by dibenz (ghi)
anthracene Dimethyl benz (a) anthracene was first
synthesized in 1938 and when tested, proved to be the
most important of all carcinogenic PAHs. Methyl
chloroanthracene (MCA) was synthesized in U.K. from
desoxycholic acid and is approximately equal to Benzo
(a) pyrene in its carcinogenic properties (CHADWICK

et, al 1977).